

Received: 05/14/2007 Completed: 05/18/2007 Letter: D xb P.O.#: Test Report #: 2-67715-0-

Client's Identification Style: Eco-Celtic Cloth. Content: 65% Recycled Poly, 35% Poly. Width: 122".

PC: 1H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Resistant Textiles and Films 1989 Edition (Small Scale Procedure for Curtains & Draperies Weighing Less than 10 oz/yd²)

Note: NFPA 701 - 1989 Edition has been superseded by NFPA 701 - 1996 Edition. However, the 1989 Edition still remains in effect in that some of the older building codes call for testing by the 1989 Edition.

RESULTS REPORTED: Initially
 After 3 dry cleanings
 After 3 launderings @ 160°F

RESULTS:

	Specimen #	Afterflame* (seconds)	Flaming Drip (seconds)	Char Length (inches)
Length:	1	0	0	4.9
	2	0	0	3.4
	3	0	0	4.0
	4	0	0	4.3
	5	0	0	4.1
Width:	6	0	0	4.8
	7	0	0	3.2
	8	0	0	4.2
	9	0	0	3.9
	10	0	0	4.0
		Avg:	0	Avg: 4.1

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 6.5 oz/yd²

REMARKS: None.

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

Complies; Does not comply; Requires testing of 5 additional specimens